View metadata, citation and similar papers at core.ac.uk brought to you by fCORE

provided by University of Nevada, Las Vegas Repository

l lb II /‘ 7 | UNIVERSITY
LIBRARIES

Civil & Environmental Engineering and Civil & Environmental Engineering and
Construction Faculty Publications Construction Engineering
2-27-2021

Renewable Energy Generation and GHG Emission Reduction
Potential of a Satellitewater Reuse Plant by Using Solar
Photovoltaics and Anaerobic Digestion

Jonathan R. Bailey
University of Nevada, Las Vegas

Saria Bukhary
NED University of Engineering & Technology

Jacimaria R. Batista
University of Nevada, Las Vegas, jaci.batista@unlv.edu

Sajjad Ahmad
University of Nevada, Las Vegas, sajjad.ahmad@unlv.edu
[...]
Las Vegas, NV 89154-4015, USA; Jonathan.Bailey@hdrinc.com (J.R.B.); jaci.batista@unlv.edu (J.R.B.)
Department of Civil Engineering, NED University of Engineering and Technology, Karachi 75270, Pakistan;
bukhary@neduet.edu.pk

*  Correspondence: sajjad.ahmad@unlv.edu

Abstract: Wastewater treatment is a very energy-intensive process. The growing population, in-
creased demands for energy and water, and rising pollution levels caused by fossil-fuel-based energy
generation, warrants the transition from fossil fuels to renewable energy. This research explored
the energy consumption offset of a satellite water reuse plant (WRP) by using solar photovoltaics
(PVs) and anaerobic digestion. The analysis was performed for two types of WRPs: conventional
(conventional activated sludge system (CAS) bioreactor with secondary clarifiers and dual media
filtration) and advanced (bioreactor with membrane filtration (MBR)) treatment satellite WRPs. The
associated greenhouse gas (GHG) emissions were also evaluated. For conventional treatment, it was
found that 28% and 31.1% of the WRP’s total energy consumption and for advanced treatment, 14.7%
and 5.9% of the WRP’s total energy consumption could be generated by anaerobic digestion and solar
PVs, respectively. When both energy-generating units are incorporated in the satellite WRPs, MBR
WRPs were on average 1.86 times more energy intensive than CAS WRPs, translating to a cost savings
in electricity of $7.4/1000 m® and $13.3/1000 m? treated, at MBR and CAS facilities, respectively.
Further, it was found that solar PVs require on average 30% longer to pay back compared to anaerobic
digestion. For GHG emissions, MBR WRPs without incorporating energy generating units were
found to be 1.9 times more intensive than CAS WRPs and 2.9 times more intensive with energy
generating units. This study successfully showed that the addition of renewable energy generating
units reduced the energy consumption and carbon emissions of the WRP.

Keywords: wastewater treatment; water reuse; energy consumption; treatment plant design; photo—
voltaics; carbon emissions

1. Introduction

In recent decades, small, decentralized wastewater treatment plants (WWTP), termed
satellite water reuse plants (WRP), have become very prevalent. WRPs are satellite treat-
ment facilities that treat wastewater from a specific part of the community and reuse the
effluent in or around the location where the wastewater was collected. Growing population
and decreasing water reserves warrant utilizing reuse water to mitigate the effects of water
scarcity [1,2]. Due to the close proximity and/or potential direct contact of reclaimed
water with the general public, regulations and effluent standards for water reuse over
recent decades have become stricter [3-8]. To achieve these stricter standards, additional
and/or advanced treatment technologies are needed [9,10]. Wastewater treatment is en-
ergy intensive. Despite the obvious benefits of water reuse and recycle, the application of
these treatment technologies in WRPs, to meet the stringent effluent discharge standards,
would result in greater energy consumption [11]. The goal of the current study is to assess
the renewable energy generation potential of a satellite WRP with the addition of solar
photovoltaics (PVs) and anaerobic digestion to offset this energy consumption.

Water 2021, 13, 635. https://doi.org/10.3390/w13050635

https://www.mdpi.com/journal /water


https://www.mdpi.com/journal/water
https://www.mdpi.com
https://orcid.org/0000-0002-9903-9321
https://doi.org/10.3390/w13050635
https://doi.org/10.3390/w13050635
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/w13050635
https://www.mdpi.com/journal/water
https://www.mdpi.com/2073-4441/13/5/635?type=check_update&version=2

Water 2021, 13, 635

20f 14

Fossil fuels, at present, provide over three-quarter of the world’s energy [12]. Current
known petroleum reserves are projected to be exhausted in less than 5 decades, according
to [13]. The use of these fuels produces enormous amounts of greenhouse gas (GHG)
emissions, which subsequently result in crucial environmental problems including climate
change [14-16]. Worldwide, United States is the second largest contributor of carbon
emissions (15%) after China (30%) [17]. The growing pollution levels caused by the
fossil fuels as well as their continuously changing prices, warrants the need for energy
conservation and transition from fossil fuels to renewable energy [18,19].

Wastewater treatment is energy intensive. About 4% of the energy use and 3-7% of
the GHG emissions is related to water and wastewater facilities globally [20]. In the United
States, 2—4% of the total energy consumed is for the collection, distribution, and treatment
of wastewater and drinking water, accounting for 45-90 million tons of GHG emissions [21].
To curb this energy consumption and the associated emissions, system-specific and/or site-
specific analysis of a WWTP is required [22]. There are, however, constraints to how much
energy use within an existing plant can be curbed, because the current design requires a
minimum amount of energy to run installed processes. To decrease the GHG emissions
and dependency on fossil fuels, the use of renewables as energy source in wastewater
treatment has become popular. Efforts to offset the energy consumption of the WWTPs
include methane generation from anaerobic sludge digestion and the installation of PV
solar panels [23-27].

Renewable energy is rapidly gaining popularity. In the United States, in 2019, energy
consumption through renewable energy resources (11.5% of total energy consumption)
exceeded the consumption of energy through coal (11.3%), predominantly due to the
increased growth rate of solar and wind installations, since 2015 [28]. In the year 2019, 2%
of the total electricity generation was achieved through solar [29]. Solar PVs is a popular
type of solar technology, which generates electricity directly through the photoelectric
and photovoltaic effect. It has the advantage of being employed for both utility-scale and
distributed generation. Further, with the development of new technology, solar energy has
become more cost effective and efficient. Reference [25] reported that some WWTPs in the
U.S. have adopted solar PV for energy consumption offset. However, the deployment of
solar PV requires large land acreage [30-32]. In this study, the PV system was sized for the
WRP using acreage available from basin and membrane/clarifier area.

Using methane gas released through anaerobic sludge digestion is another source of
renewable energy. Anaerobic sludge digestion is generally not found in satellite WRPs,
due to the lack of solids handling at the facility to achieve a smaller real estate area.
However, the introduction of membrane bioreactors (MBRs) into satellite reuse plants
may significantly reduce the land acreage needed. Therefore, the application of anaerobic
digesters at these facilities should be the focus of re-evaluation. With the increase of
pretreatment requirements before the use of an MBR, solids screening removal has become
more stringent; thus, a richer thicker primary sludge is obtained that can be processed
directly in a digester without the need for thickening. Thus, the digester is the only unit
that needs to be added to have an energy-producing unit at the facility. In using digesters
at a WRP, only primary (screened) sludge can be diverted to the digester. This is because
the addition of waste activated sludge (WAS) even in a small amount would lead to a
decreased rate of biological reaction in the digester and thus less energy generation [33].
With the WAS being directly discharged back into the collection trunk without processing
through the digester, the volume and the overall acreage of the digester will be smaller.
Using a single-stage high-rate mesophilic anaerobic digester also provides a small acreage
for the digester.

Using advanced treatment technologies to treat reuse water requires a large increase
in energy consumption compared to conventional unit processes. The current efforts of
the water sector to reduce the energy consumption and the related GHG emissions of
water infrastructure, challenges the actual benefits of WRPs using advanced treatment. An
evaluation of the GHG emissions and the renewable energy potential of WRPs have been



Water 2021, 13, 635

3o0f14

FLOW

DIVERSION

STRUCTURE

A

INFLUENT

SCREENINGS/
GRINDING

investigated by few studies [11,34-36]. In this research, a WRP was evaluated to offset the
energy consumption, determine the associated GHG emissions, and analyze the economics
of conventional activated sludge (CAS) and MBR systems by incorporating and comparing
solar PV and biosolid digestion from fine-screened (primary) sludge.

2. Material and Methods

The flow diagram for the WRP considered in this study is presented in Figure 1. In
order of treatment, the unit processes include coarse screen, aerated grit chambers, fine
screen, conventional activated sludge (CAS) system, membranes, and UV disinfection.
When comparing conventional versus advanced unit processes, the membranes were
replaced by the combination of secondary clarification and dual media filtration, and UV
disinfection by chlorination.

BIOREACTOR BASIN

AERATED FINE VIXED MEMBRANE
i g GRIT SCREEN LIQUOR BASIN
SCREEN BASIN ANOXIC  ReTURN ~ ANOXIC

ANAEROBIC
ZONE ZONE )
AEROBIC AEROBIC

ZONE
ZONE ZONE
©co0o0o0000 0000000
0000000 0000000
0000000 0000000
000000 0000000

uv

PERMEATE

EFFLUENT

RETURN ACTIVATED SLUDGE

D WASTE ACTIVATED SLUDGE

RECYCLE \ 4

AA

WASTE ACTIVATED SLUDGE

Figure 1. Process flow diagram of the selected water reuse plant.

2.1. Influent and Effluent Quality

The influent characteristics and effluent requirements (based on water reuse stan-
dards for California and Florida state) for the WRP are presented in Table 1. The effluent
requirements are typical, with the exception for the need to remove nutrients. A five-
stage modified Bardenpho CAS system was provided at the facility for the removal of the
nutrients: phosphorous and nitrogen [37,38].

Table 1. Plant influent and effluent process characteristics found in the water reuse plant.

Parameter Influent Characteristics Effluent Requirements
BOD (mg/L) 250 30
TSS (mg/L) 309 30
TKN (mg/L as N) 42 -
NHj3 (mg/L as N) 34 0.5
TN (mg/L as N) - 10
TP (mg/L as P) 8 0.2
TC (MPN/100 mL) - 22
TC, daily max (MPN /100 mL) - 23
Minimum Temp (°C) 18.3 18.3

BOD: Biochemical oxygen demand, TSS: Total Suspended Solids, TKN: Total Kjeldahl Nitrogen, NH3: Ammonia,
TN: Total Nitrogen, TP: Total Phosphorus, TC: Total Coliform Bacteria, MPN: Most Probable Number .

2.2. Energy Consumption for the Unit Processes of the Water Reuse Plant

To determine the energy consumption associated with the reuse plant, the energy
driving units from each process were identified, and the associated energy was computed.
These computations were done using typical design equations available in reference litera-
ture [10,33,37,39-41]. Energy consumption levels for advanced treatment processes and
comparable conventional treatment processes in the satellite WRPs were computed and
reported by [11] (Table 2).



Water 2021, 13, 635 4 of 14

Table 2. Energy consumption per unit flow of each unit process in a satellite reuse plant.

Energy Consumption per Unit Flow kWh/1000 m3

Facility Type Unit Process 2.6 m3/min 5.3 m®*/min 10.5 m3/min 158 m*/min  23.1 m*/min 28.9 m3/min
(1 MGD) (2 MGD) (4 MGD) (6 MGD) (8.8 MGD) (11 MGD)
Coarse Screens 0.31 0.15 0.08 0.05 0.03 0.04
Grit Chamber 28.4 16.6 11.8 9.5 7.5 6.4
Fine Screens 9.5 4.7 24 1.6 1.1 1.3
MBR Facility Bioreactor 420.5 421.1 421.1 421.1 424.6 424.6
Membranes 238.9 238.9 238.9 238.9 221.7 221.7
UV Disinfection 25.9 27.7 26.7 25.7 25.2 25.9
Total 723.4 709.1 700.9 696.7 680.1 680.1
Coarse Screens 0.31 0.15 0.08 0.05 0.03 0.04
Grit Chamber 28.4 16.6 11.8 9.5 7.5 6.4
Fine Screens 9.46 4.73 2.36 1.58 1.08 1.29
CAS Facility CAS 311.7 307.6 307.6 307.6 310.7 310.7
Secondary Clarifier 2.36 1.77 1.77 1.77 1.61 1.61
Dual Media Filters 1.33 1.32 0.99 0.88 0.85 0.85
UV Disinfection 36.5 36.5 35.6 36.6 36.9 354
Total 390.0 368.6 360.1 358.0 358.8 356.4

MBR: bioreactor with membrane filtration; CAS: conventional activated sludge.

2.3. Design Parameters and Consideration

Typical design values, as reported in design literature, were used to size the PV solar
systems and anaerobic digesters (Table 3). All energy consumption computations for the
anaerobic digester were for monthly average flow conditions. Details of the design for each
process are discussed below.

Table 3. Photovoltaic solar system and anaerobic digester Design parameters.

Renewables Parameter Value Unit References
Average Solar Insolation 6.31 kWh/m?/day [42—44]
Photovoltaic Solar System Performance Ratio 80 Y% [18,43-45]
Power Generated per Panel Area 200 W/m?2 [43,44,46]
Solid Retention Time (SRT) 15 day [33,47]
Temperature 35 °C [33,40,47]
Methanogenic Bacterial Yield for Cell Synthesis 0.08 kg VSS/kg bCOD [33,40]
Anaerobic Digester Bacterial Endogenous Decay Coefficient 0.03 day ™! [33,40]
Waste Utilization Efficiency 70 Y% [33]
Percentage of Methane in Digester Gas 65 % [33,40,47]

2.3.1. Anaerobic Digester

Key parameters used in the design of the single-stage high-rate mesophilic anaerobic
digester can be found in Table 3. The hydraulic retention time, HRT, equivalent to the
solid retention time (SRT), was used in the determination of the volume required for the
digester [33]. The amount of methane-forming volatile solids synthesized per day was
determined using the complete-mix high-rate digester equation, followed by the calculation
of the volume of methane gas using kinetic equations [33,40]. The calculations were
performed taking into account the volume of methane gas at the operating temperature of
35 °C. An egg-shaped digester was used in the design to provide a higher mixing efficiency,



Water 2021, 13, 635

50f 14

improved homogeneous biomass, and most importantly, a smaller real estate area in the
WRP [33,47].

The anaerobic digestion process produces methane gas that can be used for energy
generation; however, digestion itself consumes energy. Energy consumption for the anaer-
obic digester is driven by the mixers providing a homogeneous biomass mixture, by the
heat-exchanger providing heating for the sludge, and heat losses through the digester
walls. Mixer energy requirements were determined based on the volume of the digester,
using an average energy consumption of 6.5 W/m?> [47].

The energy requirement to heat the sludge was determined using [33,40,47]:

q=Ms x Cs x (T — Ti) 1)

where q = heat required, ] /day; Ms = mass flow of sludge, kg/day; Cs = specific heat of
sludge, J/kg °C; T = digestion temperature, °C; and Ti = influent sludge temperature, °C.
For this study, Cs = 4200 J /kg °C [33] (Metcalf & Eddy, 2003).

The energy required to compensate for the loss of heat through the walls of the digester
were determined as [33,40,47] (Metcalf & Eddy, 2003; Davis, 2010; WEF, 2010b):

q=Ux A x AT 2)

where q = heat loss, ]J/sec; U = overall coefficient of heat transfer, J/ m?-s-°C; A = cross-
sectional area perpendicular to heat flow, m?; and AT = change in temperature between
digestion and surface in question. The coefficients of heat transfer used in the research are
0.68, 0.85, and 0.91 W/m?2-°C for the walls, floor, and roof, respectively [33,40,47] (Metcalf
& Eddy, 2003; Davis, 2010; WEEF, 2010b).

Energy production from the combustion of digester gas was determined using:

E=HxVxe 3)

where E = energy generated, k] /day; H = heat of combustion, k] /m3; V = volume of gas
produced per day, m3/day; and e = electrical efficiency. In this study, H = 37,000 k] /m3
and e = 33% (for an internal combustion engine) [47].

2.3.2. Photovoltaic Solar System

Parameters used in the design of the PV solar system can be found in Table 3.